Computers chem. Engng Vol. 22, Suppl., pp. $339-5346, 1998
© 1998 Elsevier Science Ltd. All rights reserved
Printed in Great Britain

0098-1354/98 $19.00 + 0.00

@ Pergamon

PII: S0098-1354(98)00073-8

Optimization of Wastewater Treatment
Facilities Using Process Simulation

D. Petrides, R. Cruz and J. Calandranis
INTELLIGEN, INC., 2326 Morse Avenue, Scotch Plains, NJ 07076, USA
Tel: (908) 654-0088 * Fax: (908) 654-3866 * Email: info@intelligen.com * Website: www.intelligen.com

Abstract

The role of process simulation in designing, evaluating, and optimizing wastewater treatment facilities is discussed.
Alternatives for controlling VOC emissions from treatment plants and removing dissolved solids from clarified
[...]
aeration basin model handles VOC emission
calculations. Different models exist for surface
and diffused aeration that are mass transfer and
equilibrium limited, respectively.

In terms of sorption of chemicals on sludge, the
user may specify the fraction of a component that
adsorbs on the primary biomass component. The
program, then, keeps track of the fraction in
solution throughout the flowsheet.

For steady-state operation of a well-mixed
aeration basin, the general material balance
equation for a component that biodegrades and is
emitted is given by the following equation:

0= (tnpur)~ (Ourpur) - (B""""”"""’ ] N (Surfau ]_ [‘A’:”"‘”d J

Oxidation Volatilizasion
Stripping

or
0= QCy, —~QC—Vr, - K;aVC - QKo CFy,

Where Q is the liquid flow rate, V is the reactor
volume, Cjp, is the inlet concentration, C is the
outlet concentration which is the same as the
concentration in the reactor, 1y, is the
biodegradation rate, Ky a is the overall mass
transfer coefficient, Qg is the air flow rate (in case
of diffused aeration), K is the equilibrium
constant, and Fy is the saturation term (it
represents the extent of saturation of the exiting
gas stream). In general, the biodegradation rate is
a function of substrate concentration, oxygen
concentration, and biomass concentration. Various
expressions are available to account for the effect
of substrate. The overall equation with a Monod-
type substrate expression is written as follows:

r,=K ¢ Co X
b K, +C |\ K, +C,

Where Kpyax is the maximum rate constant, K is

the half saturation constant for the substrate, Cg, is
the oxygen concentration, K, is the half saturation
constant for oxygen, and X is the biomass




European Symposium on Computer Aided Process Engineering—8 S343

concentration. Alternative expressions for the
substrate and oxygen terms are also available. The
component databank includes data for Kmax and
Kj for a large number of chemical components.

The overall mass transfer coefficient of a VOC
component is estimated as a function of the
oxygen mass transfer coefficient in wastewater,
using a proportionality coefficient, Y. In other
words,

(Kra)voc = Yu (Kia)o:
The value of (K a)o; in the wastewater is a user
input to the program. Wy is given by the following
equation (Hsieh et. al., 1993):
1 Ly

Yu=V ( + kg a )
H, &

ka

v is the dimensionless transfer coefficient
proportionality constant and is calculated by the
following equation (Corsi and Card, 1991):

w=(P.YQ£)n

D,,

Where Dyoc and Dy, are the liquid diffusion
coefficients for a VOC and oxygen in (m*/s),
respectively. The exponent n varies from 0.5 for
penetration and surface renewal theories to 1.0 for
two-film theory (Corsi and Card, 1991) and is
typically 0.5 to 0.6 (Mihelcic et. al., 1993). The
diffusion coefficients of VOC components are
retrieved from the component databank of the
program, ka and kja are the individual mass
transfer coefficients of the VOC in the gas and
liquid phases, respectively, in (s'l). For
mechanically aerated systems, the value of ksa/kja
is estimated using the following empirical
equation (Hsieh et. al., 1993):

k.a
log (—&~) = -0.39664 logy, (P/V) + 2.6776
k,a
(P/V) represents the mechanical power consumed
for surface aeration divided by the liquid volume
of the aeration basin and is calculated by the

program. Alternatively, the user has the option to
set the value of kga/.

For diffused aeration systems, the F,, term is
calculated by the following equation:

M (K La)oz \'%

Fy=1-exp(
H Q,

To calculate Wy, the user has the option to set
either the kza/kja ratio or the entire term in
parenthesis. The equilibrium constant is estimated
by:

_He
“ " RT

Where Hc is Henry’s law constant, R is the
universal gas constant and T is temperature. The
above equations are written for each chemical
component entering a well mixed aeration basin
and constitute a set of non-linear equations which
is solved numerically to calculate the exit
concentration and the emission rate of each
component.

Economic Evaluation

For an integrated waste treatment process,
EnviroPro calculates the purchase cost of
equipment, the fixed capital investment, the annual
operating cost, and carries out a thorough economic
evaluation. Equipment cost is estimated as a function
of equipment capacity, material of construction, and
certain design characteristics. A number of
equipment vendor and literature sources have been
used to derive the correlations for equipment
purchase cost estimation (U.S. EPA, 1980; Garrett,
1989; Peters and Timmerhaus, 1991; and Cooper
and Alley, 1994). The fixed capital investment is
calculated based on the total purchase cost of
equipment using multipliers, which users can
modify. The annual operating cost includes cost of
process chemicals and consumables, labor, utilities,
equipment depreciation, equipment maintenance,
and disposal of waste that cannot be eliminated. The
results of the economic evaluation have a maximum
error of £30, which is acceptable for preliminary
design and evaluation of alternatives.

Computer Implementation

EnviroPro runs on personal computers and is written
in Microsoft Visual C++ taking advantage of object-
oriented programming. C-++ classes were extensively
used to represent unit operations, material streams,
chemical components and other objects. An
illustrative example that demonstrates how
EnviroPro can be used in practice follows.

Simulation and Economic Evaluation Example

This example focuses on the retrofit design of an
industrial wastewater treatment plant that services a
petrochemical facility located in the Pacific Rim.
Figure 1 shows the flowsheet of the current facility,



S344 European Symposium on Computer Aided Process Engineering—8

which has been slightly modified to hide confidential
information.

Process Description

During primary treatment, the flowrates and
concentrations of the inlet streams are equalized in a
basin (EQ-101) and large particles are removed
using a clarifier (CL-101). The secondary treatment
includes an aeration basin (AEB-101) for the
biological oxidation of organic materials and a
clarifier (CL-102) for the removal of sludge and
carried-over solids. The aeration basin operates at an
average hydraulic residence time of 6 hours, an
average sludge residence time of 24 hours, and a
minimum dissolved oxygen concentration of 2,000
mgfliter. A fraction of the sludge (70%) is recycled
to maintain a biomass concentration in the aeration
basin of 2,250 mg/liter. The excess sludge (S-112) is
sent to the sludge treatment section. The sludge is
thickened in a thickener (TH-101) to a solids
concentration of 3% w/w, dewatered in a belt filter
press (BFP-101) to a solids concentration of 15%
w/w, and dried in a sludge dryer (SLD-101) to a
final solids concentration of around 35% w/w. The
dried sludge is disposed off in a landfill.

Table 2 shows the average composition and flowrate
of the feed stream to the treatment facility. This is a
rather small treatment facility with an average
throughput of 1.4 MGD. The feed stream to this
plant includes a number of regulated chemicals (e.g.,
dichlorobenzene, butyraldehyde, ethylene glycol,
and phenol). Glucose is used to represent the readily
biodegradable organic compounds. The ‘Salts’
component represents the large amount (3.43 g/L or
750 kg/h) of non-degradable dissolved solids, such
as sodium chloride, that are present in the feed
stream.

Table 2. Influent Stream Composition

Component Flowrate ppm
(kg/h)

Butyraldehyde 122.80 561.5
Dichlorobenzene 41.50 189.8
Ethylene Glycol 237.00 1,083.8
Glucose 135.40 619.2
Phenol 8.00 36.6
Salts 750.00 3,429.6
Water 217,441.10  994,315.9

A key question concerning the environmental
engineer is the fate of each of these chemicals in the
treatment facility. Water soluble and easily
biodegradable substances will be oxidized in the
aeration basin by bacteria and other microorganisms
and converted into CO, and H,0. Water soluble and
non-degradable compounds will remain in the liquid

Table 3. Plant Performance

effluent stream. Finally, a fraction of volatile
compounds will be stripped off in the aeration basin
and end up in the atmosphere contributing to VOC
emissions.

Stream Property % Removed
TOC 98.7
COD 98.6
BOD (5-day) 98.7
BOD (ultimate) 98.7
TSS 87.3
TDS 15.6

Table 3 shows the overall performance of the plant
based on removal of TOC, COD, BODu, BOD3,
TSS, TDS, etc. according to the simulation results
which were in good agreement with actual plant
data. The plant performance is high in terms of
BOD, COD, and TSS removal but rather poor in
terms of TDS removal. This can be explained by the
fact that most of the TDS is due to the non-
degradable dissolved solids (Salts) that remain in the
liquid effluent. This plant also performs rather
poorly as far as emissions of VOCs are concerned.
Table 4 presents the composition of the gas stream
exiting the aeration basin (AEB-Emissions). A total
of approximately 86.3 kg/h or 2,072 kg/day of
VOCs are emitted from the aeration basin.

Table 4. Aeration Basin Gas Outlet Stream

Component Flowrate % Emitted
(kg/h)

Butyraldehyde 55.187 44.63

Dichlorobenzene 28.762 68.46

Ethylene Glycol 2.341 0.99

Phenol 0.036 0.45

VOCs Total 86.326 21.02

Small amounts of VOCs are also emitted from the
equalizer (EQ-101), the primary clarifier (CL-101),
and the secondary clarifier (CL-102). If this plant
were located in the U.S.A., it would be considered a
major source of VOC emissions according to the
1990 Clean Air Act Amendments (Van Durme, 1993
and Mclnnes, 1993). To comply with the current
limit of 25 tons/yr, application of Reasonably
Available Control Technology (RACT) would be
required to reduce the amount. Such technologies
include wet scrubbing (packed or mist towers),
adsorption (based on activated carbon or zeolites),
membrane filtration in combination with
condensation (Lahiere et al., 1993), thermal
destruction, and biodegradation (biofilter or
bioscrubber).



European Symposium on Computer Aided Process Engineering—8

Table 5 presents the final liquid effluent stream. The
dissolved solids concentration is 3.44 g/liter. To
reduce wastewater as well as process water, facility
managers wanted to evaluate wastewater treatment
and purification technologies that would allow
treated effluent to be recycled onsite.

Table 5. Clarified Liquid Effluent Stream

Component Flowrate ppm
(kg/h)

Biomass 0.124 0.6
Butyraldehyde 3.046 14.0
Dichlorobenzene 1.838 8.5
Ethylene Glycol 0.115 05
Glucose 0.463 2.1
Phenol 0.002 0.0
Salts 746.718 3,435.1
Water 216,627.140 996,538.6
Total 217,379.449  1,000,000.0
Process Modifications

Engineers used EnviroPro Designer to bring the
plant into compliance with EPA standards for VOC
emissions and to meet wastewater purity
specifications for recycling. To do this, they
evaluated process modifications for controlling VOC
emissions from the aeration basin and removing
dissolved solids from effluent. An activated carbon
adsorption unit was considered for VOC removal. It
was assumed that the basin is covered with a roof to
collect the exiting gases. The carbon column was
designed to remove at least 99% of the combined
VOCs and reduce the total annual emissions to less
than 25 tons. For dissolved solids removal, a
combination of a reverse osmosis unit, an
evaporator, and a crystallizer were evaluated. The
clarified and filtered liquid effluent is processed by
the reverse osmosis unit, which retains the vast
majority of the dissolved solids. The retentate is
further concentrated using an evaporator and the
salts are precipitated in a crystallizer. The filtrate
stream of the reverse osmosis unit is highly purified
water and can be reused as process water. The vapor
from the evaporator and the crystailizer is highly
purified water vapor, which can be condensed and
utilized elsewhere in the plant.

Economic Evaluation of Alternatives

EnviroPro was used to evaluate the economic
performance of the base case as well as the modified
flowsheet. In addition, a case with VOC control only
(no dissolved solids removal) was evaluated. Key
assumptions made for the modeling and economic
evaluation include: (a) an installed capital cost of

$250,000 for the roof of the aeration basin; (b) an
average disposal cost of $0.75/kg of VOCs for the
mixture of organic solvents recovered by the
activated carbon adsorption unit; (c) an average
disposal cost of $0.02/kg for the concentrated and
dried biological sludge; (d) an average disposal cost
of $0.10/kg for the crystallized/precipitated
dissolved salts; () to reduce the cost impact of
reverse osmosis, an optimistic purchase cost of
$40,000 per equipment unit. Each unit has a
membrane area of 116 m2 and an average filtrate
flux of 80 liter/m2-hour. The membrane is replaced
every 8,000 hours of operation and the average
membrane cost is $100/m2; (f) for the activated
carbon adsorption unit, a carbon cost of $3/kg and a
replacement frequency of once every 40,000 hours;
(g) for the sludge dryer, medium pressure steam was
assumed for heating; (h) a value of 20% (of the total
purchase equipment cost) for the cost of the unlisted
equipment. The cost of pumps, some process tanks
not shown on the flowsheet, etc. go under this
category.

Table 6 shows the capital and operating cost of each
case (DFC stands for Direct Fixed Capital). The
results of the economic evaluation clearly show that
removal of dissolved solids is an expensive
operation. Reverse osmosis and other costly unit
operations should be used to process concentrated
streams of low flowrates aiming at material
reclamation and reuse.

Table 6. Capital and Operating Cost

Case# DFC  Oper. Cost Oper. Cost

(SM) _ ($M/year) _(8/kg of BOD) |

1 14.5 4.0 1.24
2 16.7 53 1.64
3 22.2 8.9 2.76

Case #1: Base case shown in Figure 1.
Case #2: With VOC but without dissolved solids removal.
Case #3: With VOC and dissolved solids removal.

Table 7 shows a breakdown of the operating cost for
all three cases. Clearly, the direct-fixed-capital
(DFC) dependent cost is the most important item
followed by the labor-dependent cost in Case 1 and
the waste disposal cost in Cases 2 and 3.
Depreciation was calculated over a ten-year period
assuming a 5% salvage value for the entire plant. A
$20/hour rate was assumed for operating labor. For
treatment plants that have already been depreciated,
labor and waste disposal costs will dominate the
annual operating cost. The cost of ‘Waste
Treatment/Disposal’ is primarily due to the disposal
of the recovered VOCs and the disposal of the
removed dissolved solids. The cost of utilities is

$345



S346 European Symposium on Computer Aided Process Engineering—8

primarily due to the power consumption by the
reverse 0smosis units and the aeration basin. The
cost of consumables is due to the need for
replacement of the reverse osmosis membranes
every 8,000 hours of operation.

Table 7. Breakdown of Operating Cost

Cost Item Case#1 Case#2 Case#3
% %o %
DFC-Dependent 68.8 60.3 475
Labor-Dependent 18.6 14.8 11.6
Administration 9.1 7.3 5.6
Consumables 0.0 0.0 3.0
Utilities 2.6 2.0 15.0
Waste Disposal 1.0 15.5 17.3

This example clearly shows that the wastewater
treatment cost of a manufacturing facility, especially
in cases where volatile organics and large amounts
of dissolved solids are present in the feed stream,
can be quite substantial, contributing a major
fraction of the overall operating cost. Instead of
trying to remove such unwanted chemicals from
dilute wastewater streams, emphasis should be
placed on their recovery and recycling inside the
manufacturing battery limits.

Conclusions

The architecture and features of a comprehensive
environmental simulation and design tool have been
described. An example was presented to illustrate
how such tools can be used to track the fate of VOCs
and other chemicals in integrated waste treatment
facilities. The fate of VOCs is of great importance
to industry and to Publicly Owned Treatment Works
(POTWs) that are being confronted with
increasingly stricter regulations. The example also